










Steps No. Description Specifications Qty

27 Nylon insert lock nut M12 4

28 Hex socket head cap screw M12*80 4

30 Plain washer Φ24*Φ13*2.5 8

1



Steps No. Description Specifications Qty

10 Limiting screw 1

25 Hexagon socket button head screw M8*30 4

26 Hex socket head cap screw M8*75 4

29 Plain washer Φ16*Φ8.4*1.6 8

31 Spring washer M8 8

32 Spring washer M10 1

2





No. Description Specifications Qty

1 Arm support frame 1

2 Support frame 1

3 Seart pad frame 1

4 Arm pad 1

5 Seart pad 1

6 Junction plate 1

7 Adjusting handlebar 1

8 Fixed axle 1

9 Torsion spring 1

10 Limiting screw 1

11 Semi-sliding sleeve 2

12 Pipe plug 2

13 Left hook jacket 2

14 Middle hook jacket 2

15 Right hook jacket 2

16 Left extend jacket 2

17 Middle extend jacket 2

18 Right extend jacket 2

19 Lower protecting jacket 2

20 Upper protecting jacket 2

21 Rubber mat 3

22 Split washer d=6 2

23 Small countersunk head rivet nut M8*18 2

24 Cross head modified truss head screw M5*12 20

25 Hexagon socket button head screw M8*30 8

26 Hex socket head cap screw M8*75 4

27 Nylon insert lock nut M12 4

28 Hex socket head cap screw M12*80 4

29 Plain washer Φ16*Φ8.4*1.6 12

30 Plain washer Φ24*Φ13*2.5 8

31 Spring washer M8 12

32 Spring washer M10 1

33

34

35

36

37

38

39

40

41

42




